



1287

Parts List					
Ref	Class	Part	Description	Qty	Footnote
1		822148A 6	COVER KIT	1	
2		822150	PULLEY	1	
3		NSS	NOT SOLD SEPARATE, Case	1	
4	10	812832	SCREW, (#10-16 x .500)	1	
5		43242 10	THROTTLE CABLE, 30.50 Inche	1	
6		43242 11	THROTTLE CABLE, 41.50 Inche	1	
7	85	96009 9	SLEEVE, (12.00 Inches)	1	
8	10	825262 25	SCREW, (M8 x 25)	2	
9		822407F 1	COVER	1	
10	23	821477	BUSHING	1	
11		828813T 1	ARM, Steering Handle	1	
12		822441	RETAINER	1	
13	10	40011107	SCREW, (M5 x 16)	1	(MANUAL)
14	10	40003 30	SCREW, (M6 x 25)	1	
15		821971	LOCK, Throttle	1	
16	24	96203	SPRING	1	
17		821972	KNOB, Throttle	1	
18		821463A 2	TILLER TUBE	1	
19	37	824200 4	DECAL	1	
20		821465	THROTTLE HANDLE	1	
21		99589	GRIP	1	
22	87	823609A14	SWITCH, Stop	1	
23	10	822393 12	SCREW, (M5 x 12)	1	(MANUAL)
24	12	40023 16	WASHER	1	(MANUAL)
25		816492A 8	ALARM	1	(MANUAL)
26		823687	CLIP	2	
27	87	11083A31	SWITCH, Stop	1	
28		12044 1	RETAINER	1	
29		821455A 4	BRACKET, Tiller	1	
30	13	826792	WAVE WASHER	1	
31	23	821477	BUSHING	1	
32	12	827314	WASHER	1	
33	32	828547633	CONDUIT, (.620 Inside Diameter x	1	
34	54	816311T	CABLE TIE, (8.00 Inches)	1	
35		NSS	NOT SOLD SEPARATE, Decal-Shi	1	
36		15920A54	LANYARD ASSEMBLY	1	
37	10	40011151	SCREW, (M8 x 35)	1	
38		830180	HANDLE	1	
39	23	830181	BUSHING	1	
40		830182 1	SHIFT ROD	1	
41	14	816685 1	TAPER WASHER	1	